
 

RPS 7058
rok výroby 2022



Pozice Obj.číslo Popis Množství

1 CXC-704M01 Complete Engine 1

2 CXC-704M02 Shredder Room Assembly 1

3 CXC-704M03 Shredder Room Support 2

4 CXC-704M04 Blade Plate 1

5 CXC-704M05 Blade 2

6 CXC-704M06 Dust cover 1

7 CXC-704M07 Discharge hopper regulating plate 1

8 CXC-704M08 Discharge hopper 1

9 CXC-704M09 Crushing chamber cover plate 1

10 CXC-704M10 Bearing pedestal 1

11 CXC-704M11 tyre 1

12 CXC-704M12 wheel axle 2

13 CXC-704M13 engine mount 1

14 CXC-704M14 Rubber cushion block 2

15 CXC-704M15 Handrail 1

16 CXC-704M16 Emergency stop switch 1

17 CXC-704M17 Splash proof skin 1

18 CXC-704M18 Splash proof pressure plate 1

19 CXC-704M19 Feed hopper 1

20 CXC-704M20 Fixed knife 1

Spare parts list for RPS 7058 Base





Pozice Obj.číslo Popis Množství

1 342013 Cylinder Head 1

2 314501 Starter Pully 1

3 97109 Spark Pulg 1

4 342081-010 Fuel Tank 1

5 342018 Intake Valve 1

6 342015 Exhaust Valve 1

7 240801 Clip 1

8 342022 Piston Ring Assembly 1

9 93507 Crankcase Oil Seal 2

10 242701 Throttle Lever 1

11 243902 Retaining Clip 1

12 244207 Spring C 1

13 94403 Fuel Hose Clip 1

14 342035 Spring B 1

15 342067 Valve Spring 2

16 243604 Fuel Cap 1

17 241806 Valve Seal 1

18 97515 Ignitor 1

19 96810 Fuel Tank Gasket 2

20 94223 Washer,Crankshaft 1

21 342085 Air Filter Assembly 1

22 244001 Speed Regulating Arm 1

23 342026 Cylinder Head Cover 1

24 342034 Shroud 1

25 342068 Speed Controller 1

26 342077 Wind-Lead-Cover 1

27 245601-138 Dipstick Assembly 2

28 342025 Carburetor Connection Block 1

29 241802 Exhaust Valve Spring Seat 2

30 342002 Rocking Arm Shaft 2

31 342000 Rocking Arm 2

32 342001 Rocker Shaft Fixing Bracket 1

33 342028 Push Rod 2

34 342006 Valve Lifter 2

35 243901 Racking Bar 1

36 241804 Top Cap 2

37 244601 Impeller 1

38 96051 Gasket 1

39 95672 Blast Pipe 1

40 95434 Fuel Hose 1

41 245104 Oil Protector 1

42 342083 Crankshaft 1

43 244302 Centrifugal Governor Gear Assembly 1

44 96055 Exhaust Seal Washer 1

45 94229 Air Filter Gasket 1
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46 96313 Intake Gasket 1

47 96312 Cylinder Head Cover Seal Washer 1

48 96310 Crankcase Seal Washer 1

49 96311 Cylinder Head Gasket 1

50 342023 Piston 1

51 342021 Piston Pin 1

52 342020 Piston Pin Ring 2

53 342016 Connecting Rod Assembly 1

54 96804 Swinging Rod Gasket 1

55 90079 Nut M8 2

56 240904 Crankcase Locating Pin 2

57 240905 Cylinder Head Locating Pin 2

58 90003 Flywheel Nut M14*1.5 1

59 90035 Nut M6 2

60 91007 Air Exhaust Stud Stud Bolt M8*38 2

61 91006 Air Inlet Stud Stud Bolt M6*111 2

62 91325 Bolt M6X12 12

63 91331 Bolt M6X25 2

64 91359 Bolt M8X60 4

65 91816 Oil Drain Bolt 2

66 94007 Oil Drain Bolt Washer 2

67 342088 Muffler 1

68 342084-010 Starter Assembly 1

69 94206 Spring Washer Φ8 2

70 91329 Bolt M6X16 4

71 91347 Bolt M6X16 6

72 240401 Flywheel 1

73 91333 Bolt M6X28 1

74 342005 Camshaft Assembly 1

75 342011 Crankcase 1

76 342012 Crankcase Cover 1

77 94423 Fuel Hose Clip 1

78 342075 Carburetor Assembly 1

79 342019 Oil Sensor Assembly 1

80 93009 Bearing 2

81 90038 Nut M6 2

82 245205 Ignition Switch 1

83 246501 Crankshaft Flat Key 1




